MARRAKECH PRODUCT DATA SHEET





Available Sizes 132x132x8mm

Up to 70%
Marrakech
Colour
Absolute Collection
MAROIA
Bone
Gloss
Internal Only
-
-
Glazed Ceramic
BIII
73.00
V4

Samples So	ervice
------------	--------

Tel: +44 (0) | 782 524 043 Fax: +44 (0) | 782 577 379

Email: samples@johnson-tiles.com

Technical Helpline

Email: techadvice@johnson-tiles.com

www.johnson-tiles.com

Physical Properties				
Test / Standa	ard	Requirement	Test Result	
	:h /Width O 10545-2	±0.5%≤ ± 2mm	Pass	
→ Thick EN ISC	ness O 10545-2	±10%≤±0.5mm	Pass	
	thtness of Sides O 10545-2	±0.3% ≤ ± 1.5mm	Pass	
+	ngularity O 10545-2	±0.5% ≤ ± 2mm	Pass	
	ce Flatness O 10545-2	±0.5% ≤ ± 2mm	Pass	
(~d)	r Absorption O 10545-3	10% to 20%	> 10%	
/ \	lus of Rupture O 10545-4	Ave I5N/mm²	Pass	
318	nal Shock O 10545-9	Pass	Pass	
70×	Resistance pplicable	N/A	Not suitable	
	nical Resistance	Min Class B	Pass	
	Resistance O 10545-14	Min Class 3	Pass	
₹wy} UV Co	olour Resistance		Unaffected by light	
Fire R	ating		Class A1 Non Combustible	
N.S.	ht/m² ness 8mm		15.96kg	



